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APPENDIX B: SAMPLE TREATMENT OF SEVERE PREECLAMPSIA ALGORITHM

Treatment for Severe Preeclampsia

If preeclampsia
proceed below

Inform OB team

| |
= IV access IV Antihypertensive
* Monitor FHT Medication
= Send labs (either chain below)
|
] ]

Labetalol 20 mg Hydralazine 5-10 m

Repeat BP in 10 mins
if elevated administer

labetalol 40 mg

Repeat BP in 20 mins
if elevated administer

hydralazine 10 mg

Repeat BP in 10 mins Repeat BP in 20 mins

if elevated adminster

labetalol 20 mg

if elevated administer

labetalol 80 mg

Repeat BP in 10 mins
if elevated administer

hydralazine 10 mg

Repeat BP in 20 mins

if remains elevated
obtain

anesthesia consult

Emergent therapy for acute-onset, severe hypertension with preeclampsia or eclampsia.
Committee Opinion No. 514. American College of Obstetricians and Gynecologists.

Obstet Gynecol 2011;118:1465-8

Repeat BP in 10 mins
if elevated administer

labetalol 40 mg AnD

obtain anesthesia consult

See reverse side
for eclampsia
management




